

**X1 ALL**

**LEKE DİRENCİ  
SERTİFİKASI**



**Report No/ Rapor No :** 2024090407  
**Applicant/Deney Sahibi :** Polisan Kansai Boya  
**Applicant Address/ Adres:** Gebkim Refik Baydur Caddesi No:7 Dilovası/Kocaeli  
**Contact Person/ Yetkili :** Betül Gamze ERTEKİN  
**Contact Telephone/ Telefon:** -  
**Sample Accepted on/ Numune Tarihi:** 05.08.2024  
**Report Date/ Rapor Tarihi :** 04.09.2024  
**Total number of pages/Rapor Sayfa:** 3 (Syf)  
**Numune ID :** X1 ALL  
X1 ALL Vernik

	TEST/ MUAYENE	Direktif	METOT	SONUÇ
*	Leke Direnci	Genel Ürün Güvenliği Direktifi (GPSD) (2001/95/EC)	Inhouse	<b>TABLOYA BAKINIZ</b>

NOT: Bu test/muayene sonucu uygunluk değerlendirmesi yerine geçer, resmi kurumlara sunulabilir, ürün ve broşürlerde kullanılabilir.



Mühür

Müşteri Temsilcisi

Merve Nur KIRVELİ

Laboratuvar Müdürü

Merve ÖZLÜ

Test/inspection results, methods and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Test/inspection Request Form (PR03-F01) conveyed to us from the Applicant. Test/inspection results are valid for the sample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written permission of EUROLAB Laboratory. Sampling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with "\*" are in the Scope of our Accreditation Certificate issued from UAF according to TS EN ISO/IEC 17020, 17025, Analysis as indicated with "\*\*\*" are performed at the external laboratories using accredited test/inspection methods according to EN ISO/IEC 17020, 17025 from UAF. Possible extra notes may add with starting "N" to related pages. Tested and remaining samples will be kept in specified terms & conditions at test/inspection request and/or proposal form. Physically, chemically and microbiologically decomposed samples are discarded regardless of the storage period. Applicant can not claim any right in this regard. Results are shown in this Report do not include Measurement Uncertainty values, Measurement Uncertainty values are not taken in consideration during Pass/Fail assessment of the test/inspection results shown in this Report. Evaluation of the test/inspection results using Measurement Uncertainty values is the responsibility of the Applicant. An inspection body shall issue an inspection certificate that does not include the inspection results only when the inspection body can also produce an inspection report containing the inspection results, and when both the inspection certificate and inspection report are traceable to each other.

PR33-F01/08.10.2015/Rev:17.01.2017-R01

**X1 ALL**

**ÇİZİLME DİRENCİ  
SERTİFİKASI**





**Report No/ Rapor No :** 2024090406  
**Applicant/Deney Sahibi :** Polisan Kansai Boya  
**Applicant Address/ Adres:** Gebkim Refik Baydur Caddesi No:7 Dilovası/Kocaeli  
**Contact Person/ Yetkili :** Betül Gamze ERTEKİN  
**Contact Telephone/ Telefon:** -  
**Sample Accepted on/ Numune Tarihi:** 05.08.2024  
**Report Date/ Rapor Tarihi :** 04.09.2024  
**Total number of pages/Rapor Sayfa:** 5 (Syf)  
**Numune ID :** X1 ALL  
X1 ALL Vernik

	TEST/ MUAYENE	Direktif	METOT	SONUÇ
*	Boyalar ve vernikler - Çizilme direncinin belirlenmesi - Bölüm 1: Sabit yüklemeye yöntemi	Genel Ürün Güvenliği Direktifi (GPSD) (2001/95/EC)	EN 1518-1	<b>TABLOYA BAKINIZ</b>

NOT: Bu test/muayene sonucu uygunluk değerlendirmesi yerine geçer, resmi kurumlara sunulabilir, ürün ve broşürlerde kullanılabilir.



Mühür

Müşteri Temsilcisi

Merve Nur KIRVELİ

Laboratuvar Müdürü

Merve ÖZLÜ

Test/inspection results, methods and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Test/inspection Request Form (PR03-F01) conveyed to us from the Applicant. Test/inspection results are valid for the sample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written permission of EUROLAB Laboratory. Sampling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with "\*" are in the Scope of our Accreditation Certificate issued from UAF according to TS EN ISO/IEC 17020, 17025, Analysis as indicated with "\*\*\*" are performed at the external laboratories using accredited test/inspection methods according to EN ISO/IEC 17020, 17025 from UAF. Possible extra notes may add with starting "N" to related pages. Tested and remaining samples will be kept in specified terms & conditions at test/inspection request and/or proposal form. Physically, chemically and microbiologically decomposed samples are discarded regardless of the storage period. Applicant can not claim any right in this regard. Results are shown in this Report do not include Measurement Uncertainty values. Measurement Uncertainty values are not taken in consideration during Pass/Fail assessment of the test/inspection results shown in this Report. Evaluation of the test/inspection results using Measurement Uncertainty values is the responsibility of the Applicant. An inspection body shall issue an inspection certificate that does not include the inspection results only when the inspection body can also produce an inspection report containing the inspection results, and when both the inspection certificate and inspection report are traceable to each other.

PR33-F01/08.10.2015/Rev:17.01.2017-R01

**X1 ALL**

**KİMYASAL DAYANIM  
SERTİFİKASI**





**Report No/ Rapor No :** 2024090403  
**Applicant/Deney Sahibi :** Polisan Kansai Boya  
**Applicant Address/ Adres:** Gebkim Refik Baydur Caddesi No:7 Dilovası/Kocaeli  
**Contact Person/ Yetkili :** Betül Gamze ERTEKİN  
**Contact Telephone/ Telefon:** -  
**Sample Accepted on/ Numune Tarihi:** 05.08.2024  
**Report Date/ Rapor Tarihi :** 04.09.2024  
**Total number of pages/Rapor Sayfa:** 7 (Syf)  
**Numune ID :** X1 ALL  
X1 ALL Vernik

	TEST/ MUAYENE	Direktif	METOT	SONUÇ
*	Mobilya yüzeyi Bölüm 1: Kimyasal maruziyet durumunda davranış	Genel Ürün Güvenliği Direktifi (GPSD) (2001/95/EC)	DIN 68861-1	<b>TABLOYA BAKINIZ</b>

NOT: Bu test/muayene sonucu uygunluk değerlendirmesi yerine geçer, resmi kurumlara sunulabilir, ürün ve broşürlerde kullanılabilir.



Mühür

Müşteri Temsilcisi

Merve Nur KIRVELİ

Laboratuvar Müdürü

Merve ÖZLÜ

Test/inspection results, methods and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Test/inspection Request Form (PR03-F01) conveyed to us from the Applicant. Test/inspection results are valid for the sample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written permission of EUROLAB Laboratory. Sampling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with "\*" are in the Scope of our Accreditation Certificate issued from UAF according to TS EN ISO/IEC 17020, 17025, Analysis as indicated with "\*\*\*" are performed at the external laboratories using accredited test/inspection methods according to EN ISO/IEC 17020, 17025 from UAF. Possible extra notes may add with starting "N" to related pages. Tested and remaining samples will be kept in specified terms & conditions at test/inspection request and/or proposal form. Physically, chemically and microbiologically decomposed samples are discarded regardless of the storage period. Applicant can not claim any right in this regard. Results are shown in this Report do not include Measurement Uncertainty values. Measurement Uncertainty values are not taken in consideration during Pass/Fail assessment of the test/inspection results shown in this Report. Evaluation of the test/inspection results using Measurement Uncertainty values is the responsibility of the Applicant. An inspection body shall issue an inspection certificate that does not include the inspection results only when the inspection body can also produce an inspection report containing the inspection results, and when both the inspection certificate and inspection report are traceable to each other.

PR33-F01/08.10.2015/Rev:17.01.2017-R01

Page 1 / 7

Address: Mahmutbey Mah. Dilmenler Cad, No:2 Bağcılar İstanbul Türkiye

Contact: www.laboratuvar.com e-mail: info@laboratuvar.com

**X1 ALL**

**KURU ISI DAYANIMI  
SERTİFİKASI**





**Report No/ Rapor No :** 2024090404  
**Applicant/Deney Sahibi :** Polisan Kansai Boya  
**Applicant Address/ Adres:** Gebkim Refik Baydur Caddesi No:7 Dilovası/Kocaeli  
**Contact Person/ Yetkili :** Betül Gamze ERTEKİN  
**Contact Telephone/ Telefon:** -  
**Sample Accepted on/ Numune Tarihi:** 05.08.2024  
**Report Date/ Rapor Tarihi :** 04.09.2024  
**Total number of pages/Rapor Sayfa:** 4 (Syf)  
**Numune ID :** X1 ALL  
X1 ALL Vernik

	TEST/ MUAYENE	Direktif	METOT	SONUÇ
*	Mobilya - Yüzeylerin Kuru Isıya Direncinin Değerlendirilmesi	Genel Ürün Güvenliği Direktifi (GPSD) (2001/95/EC)	DIN EN 12722	<b>TABLOYA BAKINIZ</b>

NOT: Bu test/muayene sonucu uygunluk değerlendirmesi yerine geçer, resmi kurumlara sunulabilir, ürün ve broşürlerde kullanılabilir.



Mühür

Müşteri Temsilcisi

Merve Nur KIRVELİ

Laboratuvar Müdürü

Merve ÖZLÜ

Test/inspection results, methods and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Test/inspection Request Form (PR03-F01) conveyed to us from the Applicant. Test/inspection results are valid for the sample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written permission of EUROLAB Laboratory. Sampling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with "\*" are in the Scope of our Accreditation Certificate issued from UAF according to TS EN ISO/IEC 17020, 17025, Analysis as indicated with "\*\*\*" are performed at the external laboratories using accredited test/inspection methods according to EN ISO/IEC 17020, 17025 from UAF. Possible extra notes may add with starting "N" to related pages. Tested and remaining samples will be kept in specified terms & conditions at test/inspection request and/or proposal form. Physically, chemically and microbiologically decomposed samples are discarded regardless of the storage period. Applicant can not claim any right in this regard. Results are shown in this Report do not include Measurement Uncertainty values. Measurement Uncertainty values are not taken in consideration during Pass/Fail assessment of the test/inspection results shown in this Report. Evaluation of the test/inspection results using Measurement Uncertainty values is the responsibility of the Applicant. An inspection body shall issue an inspection certificate that does not include the inspection results only when the inspection body can also produce an inspection report containing the inspection results, and when both the inspection certificate and inspection report are traceable to each other.

PR33-F01/08.10.2015/Rev:17.01.2017-R01

Page 1 / 4

Address: Mahmutbey Mah. Dilmenler Cad, No:2 Bağcılar İstanbul Türkiye

Contact: www.laboratuvar.com e-mail: info@laboratuvar.com



**X1 ALL**

**ÇATLAK KÖPRÜLEME  
SERTİFİKASI**





**Report No/ Rapor No :** 2024090402  
**Applicant/Deney Sahibi :** Polisan Kansai Boya  
**Applicant Address/ Adres:** Gebkim Refik Baydur Caddesi No:7 Dilovası/Kocaeli  
**Contact Person / Yetkili:** Betül Gamze ERTEKİN  
**Contact Telephone / Telefon:** -  
**Sample Accepted on / Numune Tarihi:** 05.08.2024  
**Report Date / Rapor Tarihi :** 04.09.2024  
**Total number of pages/Rapor Sayfa:** 3 (Syf)

**Numune Adı :** X1 ALL

	TEST/MUAYENE	DİREKTİF	YÖNTEM	SONUÇ
*	<b>Boyalar ve vernikler - Dış cephe duvarları ve beton için kaplama malzemeleri ve kaplama sistemleri - Bölüm 7: Çatlak köprüleme özelliklerinin belirlenmesi</b>	<b>Genel Ürün Güvenliği Direktifi (GPSD) (2001/95/EC)</b>	<b>BS EN 1062-7</b>	<b>A3</b>

NOT: Bu test/muayene sonucu uygunluk değerlendirmesi yerine geçer, resmi kurumlara sunulabilir, ürün ve broşürlerde kullanılabilir.



Seal

Customer Representative

Merve Nur KIRVELİ

Laboratory Manager

Merve ÖZLÜ

Test/inspection results, methods and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Test/inspection Request Form (PR03-F01) conveyed to us from the Applicant. Test/inspection results are valid for the sample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written permission of EUROLAB Laboratory. Sampling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with "\*" are in the Scope of our Accreditation Certificate issued from UAF according to TS EN ISO/IEC 17020, 17025, Analysis as indicated with "\*\*\*" are performed at the external laboratories using accredited test/inspection methods according to EN ISO/IEC 17020, 17025 from UAF. Possible extra notes may add with starting N<sup>1</sup> to related pages. Tested and remaining samples will be kept in specified terms & conditions at test/inspection request and/or proposal form. Physically, chemically and microbiologically decomposed samples are discarded regardless of the storage period. Applicant can not claim any right in this regard. Results are shown in this Report do not include Measurement Uncertainty values. Measurement Uncertainty values are not taken in consideration during Pass/Fail assessment of the test/inspection results shown in this Report. Evaluation of the test/inspection results using Measurement Uncertainty values is the responsibility of the Applicant. An inspection body shall issue an inspection certificate that does not include the inspection results only when the inspection body can also produce an inspection report containing the inspection results, and when both the inspection certificate and inspection report are traceable to each other.

PR33-F01/08.10.2015/Rev:17.01.2017-R01

**X1 ALL**

**EN 71-3  
OYUNCAK GÜVENLİĞİ  
SERTİFİKASI**





Test  
TS EN ISO/IEC 17025  
AB-0716-T

AB-0716-T
TURT240091706_ REVISED01
12-24

## TEST REPORT

Page 1 of 3

**REPORT NUMBER :** TURT240091706\_REVISED01  
**APPLICANT NAME :** Polisan Kansai Boya San. Tic. A.Ş.  
**ADDRESS :** Gebze Kimya İhtisas Organize Sanayi Bölgesi Refik Baydur Cad. No:7 Gebze/  
KocaeliGebze Kocaeli / TURKEY  
TEL:0533 717 17 46FAX:0262 754 66 30  
**Attention :** ECEM KILIÇ ( e.kilic@polisankansai.com )  
**SAMPLE DESCRIPTION :** One sample of White Colour Dye  
**DATE IN :** 6 August ,2024 ( 15:01:00)  
**RESUBMIT DATE :** 9 December ,2024  
**DATE OUT :** 12 August ,2024 /9 December ,2024  
**NOTE :** In this revised 01 report, Applicant's address was edited by the request of the applicant.  
This report replaced the report no TURT240091706 dated on 12 August, 2024 and must  
be used instead of it.  
Report no TURT240091706 dated on 12 August, 2024 is invalid.

TEST	SAMPLE
	1
Migration of Certain Elements	P

**P = MEETS BUYER'S REQUIREMENT / F = DOES NOT MEET BUYER'S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE / LS = LACK OF SAMPLE / NC = NO COMMENT / I = INCONCLUSIVE / # = SEE RESULT / NF = NEEDS FURTHER TESTING / A = ABSENT / M = MARGINAL ACCEPT / SD = SEE DETAILS ENCLOSED / FS: FURTHER STEPS / MA = MINIMUM AMOUNT**

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and TÜRKAK accreditation requirements. Tests marked (\*) in this test report are not included in the TÜRKAK accreditation schedule for this laboratory. Intertek accredited by TÜRKAK under registration number (AB-0716-T) for (TS EN ISO IEC 17025) as test laboratory. Turkish Accreditation Agency (TURKAK) is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the International Laboratory Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports.

Melis Evci  
Customer Care Executive

Emre ÇALIK  
Chemical Laboratory Manager

**Intertek Test Hizmetleri A.S.**  
Merkez Mahallesi Sanayi Cad. No.23 Altındag Plaza Yenibosna-34197 /ISTANBUL  
Phone : +90 212 496 46 46 Fax: +90 212 452 80 55  
e-mail : [intertekcg.turkiye@intertek.com](mailto:intertekcg.turkiye@intertek.com)  
<http://www.intertek-turkey.com>



240091706\_REV01

**X1 ALL**

**KARBONDİOKSİT  
GEÇİRGENLİĞİ  
SERTİFİKASI**





**Report No/ Rapor No :** 2024090401  
**Applicant/Deney Sahibi :** Polisan Kansai Boya  
**Applicant Address/ Adres:** Gebkim Refik Baydur Caddesi No:7 Dilovası/Kocaeli  
**Contact Person/ Yetkili :** Betül Gamze ERTEKİN  
**Contact Telephone/ Telefon:** -  
**Sample Accepted on/ Numune Tarihi:** 05.08.2024  
**Report Date/ Rapor Tarihi :** 04.09.2024  
**Total number of pages/Rapor Sayfa:** 3 (Syf)  
**Numune ID :** X1 ALL

	TEST/ MUAYENE	Direktif	METOT	SONUÇ
*	Boyalar ve vernikler – Kaplama malzemeleri ve için kaplama sistemleri dış duvarcılık ve beton - Bölüm 6: Karbon Tayini dioksit geçirgenliği	Genel Ürün Güvenliği Direktifi (GPSD) (2001/95/EC)	BS EN 1062-6	<b>TABLOYA BAKINIZ</b>

NOT: Bu test/muayene sonucu uygunluk değerlendirmesi yerine geçer, resmi kurumlara sunulabilir, ürün ve broşürlerde kullanılabilir.



Mühür

Müşteri Temsilcisi

Merve Nur KIRVELİ

Laboratuvar Müdürü

Merve ÖZLÜ

Test/inspection results, methods and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Test/inspection Request Form (PR03-F01) conveyed to us from the Applicant. Test/inspection results are valid for the sample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written permission of EUROLAB Laboratory. Sampling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with "\*" are in the Scope of our Accreditation Certificate issued from UAF according to TS EN ISO/IEC 17020, 17025, Analysis as indicated with "\*\*\*" are performed at the external laboratories using accredited test/inspection methods according to EN ISO/IEC 17020, 17025 from UAF. Possible extra notes may add with starting "N" to related pages. Tested and remaining samples will be kept in specified terms & conditions at test/inspection request and/or proposal form. Physically, chemically and microbiologically decomposed samples are discarded regardless of the storage period. Applicant can not claim any right in this regard. Results are shown in this Report do not include Measurement Uncertainty values. Measurement Uncertainty values are not taken in consideration during Pass/Fail assessment of the test/inspection results shown in this Report. Evaluation of the test/inspection results using Measurement Uncertainty values is the responsibility of the Applicant. An inspection body shall issue an inspection certificate that does not include the inspection results only when the inspection body can also produce an inspection report containing the inspection results, and when both the inspection certificate and inspection report are traceable to each other.

PR33-F01/08.10.2015/Rev:17.01.2017-R01

**X1 ALL**

**DÜŞÜK VOC  
SERTİFİKASI**





**Report No/ Rapor No :** 2024090405  
**Applicant/Deney Sahibi :** Polisan Kansai Boya  
**Applicant Address/ Adres:** Gebkim Refik Baydur Caddesi No:7 Dilovası/Kocaeli  
**Contact Person/ Yetkili :** Betül Gamze ERTEKİN  
**Contact Telephone/ Telefon:** -  
**Sample Accepted on/ Numune Tarihi:** 05.08.2024  
**Report Date/ Rapor Tarihi :** 04.09.2024  
**Total number of pages/Rapor Sayfa:** 4 (Syf)  
**Numune ID :** X1 ALL

	TEST/ MUAYENE	Direktif	METOT	SONUÇ
*	Boyalar ve vernikler — Uçucu organik bileşik (VOC) içeriğinin belirlenmesi Bölüm 2: Gaz kromatografisi yöntemi	Genel Ürün Güvenliği Direktifi (GPSD) (2001/95/EC)	TS EN ISO 11890-2	<b>TABLOYA BAKINIZ</b>

NOT: Bu test/muayene sonucu uygunluk değerlendirmesi yerine geçer, resmi kurumlara sunulabilir, ürün ve broşürlerde kullanılabilir.



Mühür

Müşteri Temsilcisi

Merve Nur KIRVELİ

Laboratuvar Müdürü

Merve ÖZLÜ

Test/inspection results, methods and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Test/inspection Request Form (PR03-F01) conveyed to us from the Applicant. Test/inspection results are valid for the sample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written permission of EUROLAB Laboratory. Sampling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with "\*" are in the Scope of our Accreditation Certificate issued from UAF according to TS EN ISO/IEC 17020, 17025, Analysis as indicated with "\*\*\*" are performed at the external laboratories using accredited test/inspection methods according to EN ISO/IEC 17020, 17025 from UAF. Possible extra notes may add with starting "N" to related pages. Tested and remaining samples will be kept in specified terms & conditions at test/inspection request and/or proposal form. Physically, chemically and microbiologically decomposed samples are discarded regardless of the storage period. Applicant can not claim any right in this regard. Results are shown in this Report do not include Measurement Uncertainty values, Measurement Uncertainty values are not taken in consideration during Pass/Fail assessment of the test/inspection results shown in this Report. Evaluation of the test/inspection results using Measurement Uncertainty values is the responsibility of the Applicant. An inspection body shall issue an inspection certificate that does not include the inspection results only when the inspection body can also produce an inspection report containing the inspection results, and when both the inspection certificate and inspection report are traceable to each other.

PR33-F01/08.10.2015/Rev:17.01.2017-R01